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This is to certify that:  

Product:  

Serial Number:  

1957-0551-60-000 MAXIMET GMX551 

22480095 

Has been manufactured within Gill Instruments Limited Quality Management System, approved to the 
requirements of BS EN ISO 9001. 
 
The instrument has been tested and calibrated with equipment having full traceability to national standards 
where applicable and meets the requirements of the Operating Manual Specification and Electrical Conformity, 
UKCA, CE and FCC. 
 
This device complies with part 15 of the FCC rules. Operation is subject to the following two conditions: 
 
 (1) This device may not cause harmful interference and 
(2) This device must accept any interference received, including interference that may cause 
 undesired operation. 
 
The instrument comes with a warranty against defective materials or workmanship, providing it has not been 
tampered with and has been returned through an authorised route to Gill Instruments Limited. 

Gill Instruments Limited 
Saltmarsh Park 
67 Gosport Street 
Lymington 
Hampshire 
SO41 9EG, UK 

Date created: 23/11/2022 

Tel: +44 (0)1590 613500 
Fax: +44 (0)1590 613501 
E-mail: gill@gillinstruments.com 
Web: www.gillinstruments.com 

Signed by:  ......................................................... 

Les Rann 
Quality Engineer 

View our current Anemometer range here:
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----------------------------------------------------------------------------
Location: Gill Instruments Ltd

23/11/2022Test Date:

22480095Serial Number:

1957-0551-60-000Part Number:

Product Tested:
----------------------------------------------------------------------------

Product Test Report

GMX551

GILL ensures that quality is inherent in all aspects of their activities and ensures that compliance with 
BS EN ISO9001: 2015 is maintained. 

This report certifies that the above instrument has been tested in accordance with Gill internal 
procedures
--------------------------------------------------------------------------------------------------------------------------------------

Results
Test Limits Result

Firmware Test (Current Version Loaded) Pass/Fail Pass
Data Formats Test (Functional Test) Pass/Fail Pass

Other tests done to ISO 9001:2015 standards or (where applicable) more highly regarded 
international standards.

Wind sensor generic calibration is traceable to the University of Southampton wind tunnel and Gill 
instrumentation is maintained in accordance with UKAS.

Comparisons for Temperature, Humidity and Pressure are done against reference UKAS traceable 
instruments. The reference system numbers of these instruments are listed above.

All tests have been successfully completed

Les Rann  -  Quality Control
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